Baudan

COMPUTERIZED MONOGRAM MACHINE

woor. BEAT meoz=Y S

PARTS LIST

VIOOL

BARUDAN CO., LTD.

ADDRESS 20-TSUKAGOSHI. JOSUIU
ICHINOMIYA-CITY - AiCHI-PREF -
JAPAN
TEL. <OS86:>76-1 137
TELEX 4573268 BARUNA J
CABLE BARUNA ICHINOMLIYA



BEAT—802-M802—-YS

PARTS LIST

Contens

ITEM No

MACHinE AyOUt  -eereesrrremrreremrerasean et na s a st n e s s e n s e snne e
TFrame - TADl@ @ S5y  r+-+t-sreesrsssrerrre i nr s e st st
BSeWing head @ S8y  cereerreesereri s
3Take Up l&VEr MECRENISM  rrrererrrer e,
@Needle bar » JUMD MEGhARISM  rwrrrrerrrserrmessermsietetesseress e st ereesse s sesaes
(BThread guide MECHANISM  «rors-rertmrrarr et
BCOIOr ChBNGE MECHANTSI  ++reresrrrerrsreeresrere it e r e ar e e n e
FHPTION  ++sr s e e m e e bt oLt
.Ca;;connecting SRATT  crererere e
BDFIVE MECHANISM  revereeresrrossmmmsenaneroasrererararerasen e s esantres s tnec s narenenanes
'jEPanTOgraph dri\l"e mechanism T et
{TPantograph drive mechanism (H-Direction) [ ererererrsmsrmmoe.
d2Pantograph drive mechanism (V-Direction)Il -rereereressisremmermnen,
G3Control system (BEAT=802) 1  «reree-reressrremmemmimisor s
f3Control system (BEAT-MBO2) 11 coreereeerirmmmmimmiiiiit e
(3Thread CULting MEChANiSM [ =r-teererrrmrrirs oo
f!iS}Thread Cutting mechanism TT  ereveie s e
T8Thread cutting drive mechanismll  «-eereerererroeesimmmmeernee e
|NDEX ...................................................................................................

Please specify, in the following manner, your machine model, manufacturing number and embroidery

"

space when you order us with the parts having % at the end of the part No. :




Machine layout(BEAT-802)

802 . o_
mooeEL BEAT MBOZ2 YS




Machine layout(BEAT-M802)—

mooeL BEAT Mggg -YS—







L

ssy

1} Frame « Table a

§

-
.,

MoDEL BEAT Mggg -YS




1 Frame + Table a ssy

iTEY  LIST M DESCRIPT I QN 0Ty R E

PN T 2 i dd Table  BEAT-gnZ 220 437

IoAMA L

00 fenter table buttersfly plate

“Tabie suppart kel BEOL i 2

11 : MT21118¢2 _ Frame redyr caover 1
1

i Frame wpper cover  Rear R i

- \\ L :|:~r_t_d_b] support piate " . 2 :
4OMAD Y20 L‘-e;i.e;r."tzl.i.].l.;_f':‘(inr{ pj_? l.';.‘_l;ra[:ket . '_._2 ‘ o B
5 ASC12932 Kb belt N N
___1 _.\fT_ J_Ef\_r _Tah]_e“;%uppur-‘. hriackel S é--—-—;—--;—- . ]
- ‘ 20 "lah].("_s_u-L_Juur’, .-\.'I-"_' h :
Felt fur i) catcher S

12 MT o011 21 Frame upper cover  Hear o L Ly
13 MT -1 1130 Frame uppsr cover hracket i 1
4 MT . 11170 Frame upper cover bracket 2 2

il
iy
-
L= T
—

Frame uppsr cover hracket

Frame wppsr cover R i

e
)
.
i_.
I._
Lo

HTOMTIZee 1 Table suppert Wl bl R
PE MT 2851, Table m;part 25l
18 MTi 204821 iTable_;]m.mr[ Y 2 !
a0 MT 1. 1"; [ERR T | rrame i.Jpp!:‘.r_.CD\'f‘r Front - - _ 1” -
GUCONIT UL 40 Frame wpper eoee L fraal o
__’__g_ih__\]_']:_l_l_[[ -'\_5.‘.-'-.-.5_5'.]'3!”9 Unper Ccover . S - . . . h ) 1 - )
23 MT1 1108 E;—mp BT 87 - 50 - R
oL Awa e E raster o Mammer o ]
15 MTLI2G0E1 Ceater mouat base | 2 S
28 MT135000C2 Shelf boord  BEAT-502.327% 37 Lo
S Kood screw_m J_l . : o T -
R B p]as baﬁ Mz 25 I
EE R T e o S
_.5 - SO e “8).]?}______._..__ o B el
5 ' IHex. nut MO . - o B _ ]
N e R I
PHex. nut M20 5
_ Truss serew MIxE . o | ) - B B
CHey snckﬁtml;olt HE M o S ’ l
) CHes. bolt MLz _ T o ]
f;;pi-ﬁ_gms-c..ur'.tn.u- ._-_I.\{i; RS N
o e ST e
e ___ -
i i
L. _JI_.__ oL




mooeEL BEAT

@) Sewing head &’ $SY —

BO2 yq

mMmBeo2




2 Sewing head a’ ssy

|
}TEM LiST Mo DESCRILIPTDYON :OTYj R E MW A R X
1 KL220100 Top shaft gear M1 3-2%R° [_ 2 |
T e e e — e o — R ! .. - — _. -
2 “Hex, socket set screw MEwE  cwith adhesive: : 2 |
3 KL2101:3 Bed (SRE-T. ]
4 'KL2200G0C | Top shaft bearing collar P
5| A90100:7 Bearing 610477 L2 :
8 KL 220040 |Tep shaft bearing case | 2 '
T KL250040C!Arm tep cover i 2i
8 |KL220150;0il felt D Loz
4 Truss screw M4~ 10 I !
b —_— _\ —_ R i_ | ——-- - ——— R |
1o DScrew  {SM1S4 4043 |
11 TKF2205 30 “Bevel gear {Top shaft: C2 ;
12| KL220080 Top shafl collar : 4T
13 'HP231390 /! Thrust washer {Top shaft gear: —[ 4 |
| T | _
14 KL22¢130 0il felt 8 4
14 }KLQQDOEU Top shaft metal ‘Middle: 2
18 KL220000 Top shaft 2 !
H KL210140iArmgearr.ase Pz
R . I - _ L .- . _ ]
13 " Hex, socket bolt MEx 23 |
L9 TKEF22046 0| Bevel gear [Vertical shafl upper) I 2
20 | KLz2ot40 0l feltc | 8 |
. e ! e
21 KL220050 | Vertical shaft metal tupper: ! 2
| —- SR L i ; -]
Z 2 Hex, socket set gcrew MG =R i |
| I
23 KB210tED | Amm ' 1
24 | KL220010 VYertical shaft
25 KL22006C | Vertical shaft metal (F° Loy
28 KF 220470 Beyvel gear :Vertical shaft lower: —l l—]—
| J— -
2T KF220270 !Gnar cover set ;
[ . m—— e —— _— - - _; —
28 MAZIL1ODZ21Q0 IBed Adjuster bolt I] N
29 [KL220020 °Top shaft metal Front i 1
30| KF230420 , (amset screw N
i - —— e —_———
31 KB230030 Take up lever ram KB 1
32 CSerew (SMISAH] ZHN L0 with adhesiee l: 1
32 KB2300350 90 Clamping : R
54140012007 Screw Lot
e ; S
15 i KF22048 U—| Bevel gear ‘Hotiom shaft: I l
56 KL220C70|Botton shaft metal :Rear) [
?T!KFEEUQQOiButtomshaft collar .
; . . - [ - —. - JE—
38 !5(11’(‘1‘-’ Max 23
o —_— —_— - — ——— . - e — =
59 | | Hex, socket bolt MI2x35
40;KC22021-€JiButmmshaft 1
I - .. N — S—
41;KL2’2012C:{Ji1f0It A )
4z | KF2:c0920 !Needlp plate set serew  (SMilo®4 40w 70 ' £
43 MA2501 2 Keedle plate o
O [ . . R . - e ==
44 KF22023C Bottom shaft meta! ‘Front” i 1
| L L . — - _ .
48  KC2 20840 Rotating hook bobbin case holder position briacket 1







2) Sewing head a ssy

{ITEM - LI ST Nai DESCRIPT | ON o TY # E M A R K

§6 KC2

cn
[
[%]

%ﬂi! core L=75 | 1

R R — - T N

4§ 7| KB22001 0! Take up lever cam RG 927 ! 1

18 CScrew  iSMI1/BS 40X T

45 KI: : | Rotating hook complete ‘HSL-A-M10;TS: 1

(2]
2]
L]
=1
feal

T

E Sernw TSMITLTER sl 4 e

1 KF22041G |Bobbin 1

KF2204470C [Bobbin case :SC3S-N§? 1

Pan screw  MIxsg

— S — P

T4 :KC25048 > Spring for fixed bad cover 1

55 KC25047! Bad cover 1

56 f KL2540070 Cylinder bed cover : ] _ o -
5 T_ A 90 1_2.0_2.7 .[iin-ge ITH-TM-72: " :
58 Hix. socket bott .‘»18><EE- “ _ S . _
L 5 9. }k L2530CE51 Arm side cable cover . L
60| AS014063 Gromment :C-30-56-304) T - ]
61 Truss screw  Mix8 -
62 !HM, Nut W2 i _
- | N S
|
; i

-— & — DY 30




3 Take up lever mechanism

woosL BEAT ,, 808 -Y S —




@ Take up lever mechanism (N =Needle 0'TY)
TEM| LIST N DESCRIPTION 0Ty, R E M A R K
1 |KB230161 éDriving shaft L
> |HB 240180 Thread guide plate (51 _;__T'
"HB 240290 | Thread guide [JIIIATP. 0 T -_l“
3 KB2400 29 |Thread fi.x;g: -c.u.ll&r 2
i 4 HB 2.3 U 2_;9. 0 | Take up lever fixiag bracket 1 B
5 KB2300D80 |Driver shaft upper me_t_;-l S o 1
__E.i i AD 0—--1—---1--1 3 2”?_Th.1;usl né;adi-é -bé.iring innerring -TH‘-’SISZBI,_‘- | i o
7|A9S011021 Thrust bearing NTB-:528 1
8 | KB2332100 Take up lever driving shaft metal . 1 ]
9 |HB230110 Take up I;P._;Er_-i"ving shaft B _:
10| KB230120 ;Take upﬂllg;;”r driving leyer 1
11 HB2303 20 . Take up lever driving reller 1
12 HB 2 30 33 1 :.;fake IID]_E‘\-E!" driving raller shaft 1
13/ KF230500. Take up Jever rotler a ssy l L.
14 i KE240C10 : Thread Hxi;_;‘o_t_i- . : 2
15 HB230310; Take up lever shaft 1
16 KB230150]| Take up lever IA%1
17 [KB230140Take vp lever base T |
18 HB24 0171 | Thread hanger (7} 1 i
H B-Z 40 2. g0 Thre.ad .hanger ) N . 1 N
19 |KB23G 1130 | Take up lever stiocker 1
20 1HB230160 |Driving shaft set E;-l‘;;mmm 1
21 HBZ230270 | Needle har driving lever fived pin set collar 1 ]
22 KF 230380 | Take up lever thread eyelet ceramic N1
23 T Hex.sock“e; set screw Mix4 :with adhesive) Z
24| [ Mex. socket bolt Mix12 S |
25 Hex. nut SM7.732
T | Mex.socket set scrow M5x5 (with adhesive) 2
27 Hex. socket set screw M3x3 <(with adheslve: ) _ é\jxl
28 i Cap nuel M4
2B iA9012164 EThrusl washer (R TWDR13; 2
__3_"0. - '.Hex‘ sﬁcket set scr.ew PAGXS _
31 Hex, socked set screw {0.P3 Max3
32 CScrew TSMLLS84 % ll_‘;'. o - i _ ]
33 Cap holl M4 %8
34 Hex. socket Bolt H4><l:;>_- - o I I
35 HB2306350 |Flush screw [with adhesive: i
h_3_6 KB230310 | Take up lever drive ls:erasc,» - T 1 T
!
i
BT 5D



“w@“ 4 Needie bar = Jump mechanism—

woosL BEAT , 208 _y g

M802




Needle bar =Jamp mechanism (N=reedle Q' -

: [P |
ITEM LIST Na | DESCRIPT I ON GTY; R E M A R K
| | HBZ 3 401 | Needle bar driver roturn spring | 1 J
B 21 HB23C585 ) | Fixed screw for return spring [ O
3 l IHB230390 l Needle bar driver fixing pin oot
I +— R —— - . - e e
40 A901 2 g0 i DU Bush -ZMBL,GIJb[]LF 1
R R— P g
5|HBZ’50381 Iheedle bar [Ir.ver , ] |
6 [KB230080 ] Il\eedle bar driver guide block RN
T KB23007 0! %0 Crank left-handed screw (| |
8|KB230(}60|Frankrod o
! e _ — e — _
! A [] 1 11 Nepdle bearignm ¢ K9"<1'?><10T2"- !
T _ __l I O
¢, HB23 0371 |Keedle har driver flxlng baqe :
S [ S S .
11 "HB2z3D420 "wullc bar dr:ver stoppu set callar i1
_47_ — e N — _ —_ | - .
L2 | B2 30414 ’\JPPd]P bar driver stopper o
| _ ._ T T —
3 ‘ T 6 Driving shaft fixed plate : N
14| 1\331350'Need1ebarcap LB
g HB 230531  Needle bar guide fittlngr screw PAx
R B, - — - . - = = . - — — e .
16'1—1’8230-2]|heed][ﬂhﬂrgu1do S
1?'HB£§U]11I\eodthar I Nx )
S - L —— — 4 oo
18 i HB230340 | Seedle bar sprign fupper; Ii\’xl
l.ﬁ]iKG230020|PrP<sure foot TN
20 KF232 QIO'URlng LS N3
ZI!KFQB 9 30 | Spacer Nxl
22z KFESD 30 ' Needle clamp Nxl !
e e o e L
23 KF93 12»‘0 \Jeed]e clamp screw ©SM2764 400 WX
2 4 IKFZJOESG _M‘.ed]e {BAK3-i1: =N><l|
253 | KLZ301 10 Turret plate oif pad B
26|KF230920 0 Ring 7L: !\'Xl_]
2T |KF 230210 Pressure foot spring N 1—:[
28 |ABC1 22481 ParaIIP] pln o] 5x<l4£ !
29 HBE3ORLAD Turret nlatp jmnf pzn ' 1
30, B2y0ed) ' Turret plate (35 | 1
HBzaoa 31 Turret plate (7 i1
31 CASCLI O 3 | Thrust hearang nuter \GSLEB o2
- _|| p— ——_— e ————— .__._.._.__T_. —_— e ————— e e J—
32 lAag011021 | Thast bearing ‘NT8- 1328 9
- _,—._l,_.__,_.._,_ ._!_ i - - . P - — [
33/ HB23I0OL4a0D IDrnPr %haf[ undpr metal . i
—|___._. —_ | - - e - - - — L_ —— e} U
3»1_1/&90110 2 | Thrust washer (AS-1528) b
| 7. T _— o
35 |KF2306? 9 lock lever spring pin i1
38 KF 2 3 D b 5 1 ank fever SD"JIIH I 1
47 KF 23900320 . Lock leber hrackpt | '
— . _—— — o ————— e — JR— ————— ———— ——. —_——— '_ — _'_ e e ———
I8 KFZ23I06230 Lock Iewr shaft ! i |
I E——————— —_——— e e _- e e - —_—
39 KF23us540 ank connectlng har clamp i 1l
40 KF38808381 - Lock bar hand o 2 -
[ $ 0 RES 39831 Lock bar hand griv _ ———y o
4 1 | KC3394 10 Lock connecting rod L2} ! 3
. boe— — - _ R JR— e = | .. e i —_
g4 2 | ] I . Tvp : s
4 2 | HBEZ2 3046 D_ ll{ﬂe_@]&_har_ﬁt_pppir fi \td uln S I_._!____ e
43 ! HBZ 3047 U_LNeed!E' hat slopper o
4 ¢ irKB 230170 |Needte bar stopper fixed bracket o







‘q; Needle bar «Jamp mechanism (s change the LIST No by machine type)

ITEM: LI ST Mo, | DESCRIPT I ON IU'TYi R E ¥ & R K
43 ASO05362ZC iRutary solenoid 3ER3ISG-3X B > § : 1 ‘
T L " i R _ . - ]
$§8 | KR2 101 7% " Soelnoid bracket fixing base Pl
4 T_;E_B 240 CI-B C'_E_Jump soelnpid fixing bracket _ i I ‘_ -
$8 HB24005C | Eecentric collar (g1l L o
19 iIHE:S 242040 hEC_C;trlc stoppar o - o ' 2 ! i
_T- ODrHBZ2ZA0020 Jump soelnpid lever . L i
51 HB2400C30  Jump sﬂPlnﬂ']_li_lu_".'er pin i 1 : N
32 :.?B 240 1-1 [.]mi“[..‘-z.ance] return S‘)TI]‘!; S '_'. N
53 HB249070 Cancel rod ! i _ |
54!;\9014051 D-Ring_i’-s l |
55 A 901 2031 E R;l;;_{;_é ; - 1 ]
56 : KB2400410 {I-;.l.n.ne-l._ﬁracket T “l - o |
—.';.T H-Ié 240080 Ea?cgl_ rod geide S _-1 : - B
E8 B2 0040 Mslnui.il cancel pin L |
30 K{_B 30131 O_S_é-ﬁ_ Turret plate cé;neci ing rod {L=33); |, % -
E0;AQ0012C0CC005 L_I-I“i_h;ll joint  CRMBRD4-CZONY - 1 fi”;st head
T AJdl 2 ncs3 | Liniball-_j_{si;t CNMBRDA 020N 1 ' final pgead -
61 " N Hex, nul M0 o o . i - N
§2 . “Hex.socket bolt  Wex12 i
g3 . Hex. so@mse.t SCTOW M-—ixz “with adhesive; o : -3 ' ) h
6 -4_— : Hex.suckel_golt M =15
- B 5 " ]-Ie\_Hu 1“ MS R B o N
65 | Hexsm—kﬂ seloserow M%#«.’Ej _ - I .
B_T__ I]ex.-s;c.ket sel oscrew MﬁxS . ) N
6 B Hex. nu‘twl';-i o B E N
_Bf) KLZ3 (‘_28’] Lock 1;7 - - a 1
1o Hex, socket bduttum boit MAXI2 with adhesive! 2 ) o
71 ' HEX.SOCT(:I_“I.].UH Mox 10 - o
T JTB 23 U 3 80 | Sheet for r".u_.lar}' solenoid ! T
T3 . H-{-.!..‘(.TIII[ ME T |
T4 Hex, socket bolt  M3x12 fwith adhesive) 1 ]
TRIAG0 2D ‘3? Hex.sockvt.s_e.l sc:rew _ MEx 0. T9% 8 2
76" " Pex.socket butlon boll  M4x 10 i |
7T H_B_Z 30538 .U. E_SEBIefloid prevéﬁt.ir.m noise cag; ________ 1
TR B Hex, so-gz.k_gi. bolt M3x B - i :
[ 79 HB2 62310 Eccentric collar (612: N - N
__8“[] IIB230700 N(’t’.dl.s,‘“i]_a“r._driter lever &' %R} ......... 1 R S
_;i_l . H-E_2_”~'1 07340 _Eccesltr;; s[opp;;?;ﬁy .'i'aﬁ 12 L -
32 HB240330  Eccentric stopper a' ssy f¢@il} 1 ‘i B :
—g 3 . H B_.Z_;DG oo T.urr;.l_ ﬁiate a'“s._s_; Yb - 1 T
! HB2306 10 | Turrel plate a’ ssy i ¥F~ "'-1
_8__4 - ._H Bz ’S_IIZ.)_S-“T 0. Nesdle bar [1rib_'er 4’ ssy - _ P
i N — — - - - I
|
SIBT 0D

- 10 -



B Thread guide mechanism—

mooeL BEAT BO2

- 11

Maoe

..Y S__




B Thread guide mechanism (N=Needle 0 ty)

ITEM! LIST Mo DESCRIPTION CQTY R E WM &4 R K
1 "HP24 1510 cBial type tension unit complete BN
ZiHPZ4] E--ﬁ_“r'_!'ensiun b_:t_s.e”'_w_il_t_.s_r.}.t;w__'-____ T . .\-'_%”1_ ) ]
3 HP 241180 First thread guice N - ]
BT EE rlrst throad guitle_j.:'l_-___._“ o B .
4_ZHP2_4 1_46 3 Thread guide felt fixing plate 7~ L ]
HPz41430 _Thread gui_de_.'.’;:ll f-ix-j“ng -plateT_“ . o I 1 -
5 KG24 1020, Upper tension 1|ni“1“;t_u;11“]__1_l_e_1"; B Ty ]
o MPZALLZZ Teionbese T B -
|HP 241112 Teasion base 5 St |
7 HFZ41 160  Upper thread delection pin VAl %
8§ HP24138 ! | Tension earth _2_1:1& __ b
HFE241 271 !Tenaion garth plate "5 i i 1 | |
- : B ipan";}'éwngg — _ i o - ]
_] 0 . H-I_’- -2 4 1_ 4 é;} , Thread gu]de (;t_'f - i ..l |l ] ]
'HP241:1TU§Threetd guide fell 3¢ |
11 1 HEBE 2-1 12610 I Second thread guide_.p]ate iT - 1 __ - )
(HB243270 : Se(;n“dmlhifad guide plate <5 | 1| o
12 EBNDJ1! 00 ;Head board for thread cultiog “1H8200901: ) ] !Thrzrc is .thr-':arl E.lEl
E B-?\' noe ’1 []_ -Thre;trl cul Si_’HNS-IDI;i.l-J-m"h.OiH”f: i T[‘.Efl-i_2=ﬁ.-[.l-:“ - ) l 1 There is ne thread cot
13 KBE?2 .4 J051 i Tension base bracket 1 o ]
14 KL 2 11400 g-']'ensimj h:se.la.bel o - B 1 | There i.‘ci._Thrt‘FLLf-L‘.lH N
| HP 241400 Tension base-_l_a_f;(:l_ B ST . 1 - Theee ts no thread cut .
13K ];_'é 40100 | Teasion cable (‘EHJ.\'_E-.'_T“" R
[ ¢ kB24onEoO Tension base :7° h ' ol ) 1
KR24 0070 Tension base <7 " S ks o
FETTKB2: fJ U a4 Se‘.'.'i_n;};_e_id cover 4 o o ) : _
18 KB2300230 Scwing head cover B - '_ | .
1§ h I_{E_E 300 4. C . Sewing head cover © _ ! 1
2 C KG Ys00 Z;---fl.r'l;hrr‘ad eﬁ-;J__lfap unit a’ sy T"-__ . o I ”1 ; ]
[ H I’_2 50 -If 30 . Thread endﬂ trap unit a“zsv 5" : 1 | h
21 K B) 5003 E‘._—.S.ewing head fx ﬁ-i_ﬁ_g_ui;l.".;.i._[‘_k_et_.__— T . | 1
! . .. R S |
22 KBZS50D&E0 Sewing head fiving stay : 1l
“ 2 3 I E“Sel serew 5.!..{11_."»34 433 51__ - o 1 L o L
21 : l Truss scrow M4 <@
_’ 3 _ __ énl-'.apping S_CI‘IPE'.'-Ii?;I“:'--E; o :
g ! | Pan screw M8x 4 ) N -
2 " T Pan screw with was_h_.:;;1.-.1-;8__“ . - _ ]
18 | .-_"_i-HE‘x.sonket_.ll_u-l-l- -with washer- ".fﬂ_i;-"].i- ‘with adhesive.f.m ' 2 h
|- — ; Lo - —— e e _
2 - Hex.socket bolt with washer Mo <10 Cwith adhesive: o4
T Hox. sockel bolt Mo ¢ - . T T ]
31 - - Serew Sh-i@.-'lS-; L% l0: T
S I HI[;‘\ ..‘:.:DCKRI_.I]”U.][ :\,1-1..\". ]5. T _.
__3_-?._-'__ T Hex. sucnl;:f boit with wa-sher Mo 20 - n:hadhmn i I 2 ]

SIRETLLC



® Color change mechanism—

mopeL BEAT

802
Moz

-YS__




® Color change mechanism
D

ITEM LiST Mg, ESCRIPT I ON QY R E M A R K
1 |KC 330280 |Bracket lock rotary solenoid |
2._ K C“S 30850 'Rotary solenoid :65F-23 2V 4% L-lE 1
3 KC_S 30 5-_1._0 "Hex, connecting bar <L R 1 _
¢ |AS0 12002 Uni ball joint (PR-G: ) I
KN 3 3_[] 2 4 D Lock solenoid lever i 1 ]
EKC330280 iLock detection plaa-e ; _1 _ S ]
__-T- K”(-Z_.'i 30230 Lock 1eve;~_pin _ ___F_._l__'_ S )
B :KN3I30Z 5_0 .Lock- {e»'cr link - 1
0 éMT.’s 306090 | Spring - o l - o
10|KG:230610 Lotk lewer l 1
[ 11 KFP230630. Lock fever shafl o
_.1 2 E—-MT 33080 : Box cover . o i |
12 HH330281 Detection plate L
_14"‘15(, 3230170 Plate collar o 1 o
- 1 i EBNOOB&C SDU Coltar change bord :7020-4100: ] o
1 | KCcadol 3o ..\Jeedle .t.u-rning unit hase L O
1T TKE33CG 9“8“0 Lock ]ev_cr stapper L
18§ :KC33021 0 |Needle turning g_ea.r ol ::D..E’-Mi"f:i). 1
19 MA3 3O _TC]_Ddlimt base _ -. l
Z UEPZC 330190 [0itless meted ) B _l____
Z21 ! KC330 161 |Needle turning shaft o 1 .
22| KC33C189|Collar 910 1
23 E_G_‘SSFJ‘HI 30 -US Contrel {urning plate ] .
24| KG3S GE_Q_C “Needle turning gear el 1 i
25 KI 2_-33“ D ’1_6"‘ Tur“r_(.'.“t_“ﬁlat{‘ joint pin S ] )
26 | KL330040G Turret pla-;-c‘_nl-ev-éf. S N 1
[ 27 KC330510 O0illess bearing (OCHIALL §/5 LSH 68 080Y [
2R KC3I30810 feard motor YRM-FEASPL3-AS-1200 1
29 MT3307%0 h.Eﬁulor change moter condencer brac.k_é_ln_“ l_‘_ o
30 KL330050 Lnit base spacer 2 _
3t AQ_O_?._ 001 Uni ball joint (KMB RD4 0208 1 S
32 ASC 12208 Spacer x4 3
33 © iHex, socket bolt M5x:2 i
_i Hex. socket bolf M5 15 ] -
3 4 [Hex. nut ¥ : o
as | Hex, nut M6 S o
3 iHex. socket bolt Wixs S . -
EXa | Hex. socket bolt M5x 12 ; o o
18- FSpring pin £x .2 .
3 9.. o CTruss screw MIx6 E -
4 0 Hex. socket sel ;c;ew \15><"10 _ o I
i1 Truss screw M3x 10 o
4 .2 : - : Truss screw ‘Blaek: 315% En T ]
" i H; X.‘ H}HI@ — - —
44 Hex. holt ME> 15 o _







6 Color change mechanism

ITEM L IST

Na.

DESLCRI

PT 1 ON

R E

M A R K

socket

socket

Hex.

Hex,

bult Mdx 10

bolt M&x&0

Hex, socket

bolt M3 =45

Hex, socket

bolt MOxG

4 & Hex. socket bolt M3> 15
50 Hex, socket koly Mox12
31, " Hey. socket bolt MoxID |
52 AGC12 116 |E-Ring ¢7: 1 I
L _ _ — - L _ ]
|
I
_ - _ SR .
1 i
! i . . — - _ | _
T | _
|
| A |
;
|
- | — — Il ......
I S —— —— e i I _
I
e _ - -1 _
I __ e } . _
. I‘ — -
I
1 - N -k _
— e — j— —_ i [ —_ — j— - p—
i | . U _
!




R 15_

Z0ption—

moosL BEAT Mggg _y 5—|




Z O0ption

| TEM LIST Na DESCRIPT 1T QN cQTTY R M A R K
1 [KUH1076102520 7 Cable duct a sgy AT- 802 P320
KUS1C8T10232G Thre-z:d.cutting cab;a_-act 2’ 351?803 Pazn |
2 lex. nut ¥ R | ]
"8 KU 1170 Thread stand :BEAT-802.UF: (3. ] o
KGT 1 11 TG ! Thread stand '-HE.I\T-SDQ,U“E.?) Vi _ - _ 1
4 HP 2414 3¢ @.S-ecund.t_ﬁd_s[and Lent“i.t;n_uni{ ;:;n-iglete b ‘35_ i ) a N
u S - KF2404900 Thread guide ceramic {Thread stanti-il___ ‘ o
E  KET7T1 0280 iThread stand bar '
T HP7T10760 :Tfhread stand ﬁase T ’E} -
B MTs1068¢: “table duct Sod cover 1 -
§ |MTS51079: N for cable duct 2
10| MT51 0671t . Cable duct Nod . h ._-_i.“m“"_
_1_1___ . T_F l..u“sh—screw M4 ¥-12 - - ,
12 Flush screw ¥5%6 o T !
I_E_— Hex. bolt .\18;20 ------ i
14 Hex. sockel set screw M ><.8 o
15 Triuss screw (Black: M= "
186 He,.\:...‘_;ockel bol; MEx 15 |
17 ."H“ex. socket -sel serew MG 8 :
|
|
| i
|
N I |




_W 8 Connecting shaft—

mooeL BEAT ,, 898 .y g

MB0o2




8 Conecting

mechanism

ITEM. LIST N DESCRIPT I 0N o Ty R EM AR K
P IKC 226590 Hand pulley 1
2 Hex. socked bolt NBEX20 T o i N
3K L32c020 _Cm::mcting gear clamp ¢ 19 o 2
4 Mex. socket boli Wsx22 -
9 %J_U 1 GG L7 | Bearing {8C04LE: - 2 !
6 |KL32C000|Connecting gear +Spiral Level MI.5-23L; ' - N ]
TIHP3IZ21140 ;Top shafl connecting shaft unit_'._BFL.\'UE.%_'f 2
8 ! Hex. socket boil MEX 30
__-_9 54 C"-H 50 | TLPF-24 o - 1 o
L0 ilc 1- 6 1 ' Main shaft erigin pnint“sensnr hra_c.ké_t___“ o 1 I—__ o o |
11 Tapping serew ¥4 x 10
12, WWw 3__I caon | ‘-ldinshhafl origin point sonsgrium plate colbar 15
13 R Hex. socket set _;e.\;MEXB o h - |
14 W\;'Jé 103 1'0 - Main shaft origin polnt sonserium plate _1__ _________ - -
15 Truss screw ¥3x 8 A 1
re " TPLODZSHZC . Eonneri;g shaft cover 1
17} Hex, socket set screv. MG = 10 B _
|
!
- 1. JR—
i
i' - _
__[_..__ i - | P
. _ P — _—
|
B I} B - |

R



@ Drive mechanism

mobeL BEAT Mggg -Ys—

19 -



9" Drive mechanism

| TEM LIsT Me. CESCR I PTI ON |0'T‘|’ AR K
1 KU 312730 | Timing pully TPT8 BMIT 20 6F: . 1
___2_‘?“}{.[} 3 1_'2“ 'r' 6“.1- .J Driving s_,hat't ;'PHDFITI-.BTJ'E_. BFAT@Z___ J l_’
3 AT0201 18 |Timing belt 1163-3MIT-20 773233 : l
4 KUZX: 2720 |Metor pully i_P'ZG—:;.\-l_H -—_?;FJ-BF'Z - R B
f-}_.h;_\{_.’f‘_an‘; 43 g2 -: Belt cover ~BEAT 80Z) . ; i ]
§ | MT3 152480 Bell cover hrackel L S
TIMT3 L3010 Pally cover iBEATME;-DE) H B ) |
8 MT314312 Moltor base (BEAT-802F o L] |
5 [MT310130 D¢ Motor DTV-5270C: 1
10| MT314420 En“r,order rollar 1
11 |MT314410 |Encorder shaft S 1 |
FEITKCI L0240 | M-27-6 Rateral voupling : 1 o |
1 3 I‘M'[‘HE;_I_G 210 Positi;]n c_order iLB] D-D'F _6.0.3_.:- S o i
14 Hex, nut M8
13 flex, Dbolt M8 45
16 Hex. socket bolt M3 xED o
17 Hex., socket bolt M5 =20 N
1 8.- Hex, socket bolt M6x15
1 ¢ Truss screw M4 x§ S
2 0 Hex, socket bolt MGEx 18 ]
2 1 Hex. sockel bolt M2 12
2 Hex, socket bolt Maxt2 | b~ 7 o
23 | KU3:5250 I.I'\'E}' (5><5><28.5‘:.m_. 1 i ]

1B S0



ograph drive mechanism [—

40 Pant

MooeL BEAT , 502 -y 5 —




40 Pantograph drive mechanism !

ITEM LIST Mo DESCRIPTI ON aTy R E M & R K
L |MT4 50000 ! Pantograph frame a’ ssy {BEAT-802, 320 x 430} 1
2 KN4 BODLOOD Guidemrail B '..4.."-CL‘- - S ‘ 2
i« KNA480350 | Guide rail 370l -
i . MT45009 2_ fJ Pantog;a:ph c.orné-l: plate “ ' 4
B 3 MT 4_h8q_0-} 4 0 | B-Guide cover 'R; o . 1 )
G | MT & “8- r: 1 80  ¥-Guide cn.wr N ]
TiMT4 80150 | HGuide cnver. L o1
_8 M P\_:l 821 4.0 | P.’"u-I.:se le(-)} hrackvi“‘v’ ------ - '2”;“- o
Y IMT4 701010 |Pulse motor £102 845. L o N N 2 l o
10 T Cdp nui M4m . o
1l o D Flush screw A x 12
12 " Flush scr_e_-u;"!-HXIU - |
13 [ Frush serew e xe o
> — o S | e
15 Hex. s;ocket bolt-515><18 T
_].6 I T }{ex., snckni bolt ME =22 -
|
g —
o - _ - |
| U
I - - - I
|
i

I8V A0



802
M802

MopeL BEAT

L e | i1 Pantograph drive mechanism(H-Direction) II—

“YS—




41 Pantograph drive mechanism (H-Direction) II

ITEM: LI1ST Ha CESCRIPT L ON 0T TY R E M A R K
1 'MT4 60252 | H-Panlograph origin point magnel bracket i
2 A08032026 ; Magnet M 1_0-'2 T - 1
3 HP4833TC  Bearing shaft a'-ss,v o o2
_4 - o }-Iuex. sock-c‘[ hU]t_&lHXd:‘a L - l___ L
MT34 82871 H-Bolter base 'AT 802} 2
E|HP 4828 .5 0 Roiluer [J_ll'] a'ssy_g o o E) -
T|1A80200588 Timing belt 3[][]_555.12[][10 2 |
_8 .H_P4 _8“2 94 D Timing hell rack {nM: o4
5 | MA4821 40 ) Pulse moter bracket ¥ o o ‘___1-
10 ,‘_ MT 470110 Pulse moter (103-845-111) 1 o
11 l'\JIT 483385193 !Pulse_m(:e_r_.cuupli.;l-éubush o B o __—l o
L2 (CHPA4 82610 VGuide rail {L=1060) L
13 /HH481031 EP_ulse moter coupling B _ 1
14  HH4 81870 | Pulse moter ronnecting shafl collar 1
1% | WM4 823210 | HV-Guide rear puliey bracket 2
-.1 6 | A 9_[-J"l 108 3__he_ed_lt I;_E;;i_r-ing T[A—E‘_Wl_ﬁ - T 2.
17 HP 4820960 °Pantograph driving pulley [Rear’ 554 2 T
18 [HH48 1980 |Clanp collar ¢19 ' o - 2 |
18 Connecting shafl-'l.qblfn‘- ; . l .
20 |HH4813991 | Timing pﬁl]ey' shaft 4
21 | 1TP 482480 ! Panlograph driving polley [Fraont: S3M 4 O
22 A§012052 E-Ring #10 . 4
3 MT"4 23141 H-.Guide railu base R - —z o N
24 |MT460281 | H-Pantograph origin poiot rail 1
25 |MT4 60230 RS 001 Bracket {H: L
2 Adoosz2zo2 t‘.m__Switch Ré_—_l_:b-m 1 -
27 I_{L 4 602 T-O Plate ﬁui 430 1
2% | HH 4 B -2 poaon .i-I”-_Gui[le ffont pulley hra.EIF 2 - -----——~|
29 |HH482 110 |Pelley shaft bolt cap 1
30 I MA480490 ] Coide rail hase spacer ; 4
31 | KN480O0OB 1 | Rail bhase felt SRLIGX 3B X6 ! B
32 Flush screw M4xg—
33 _ . .Truss scren.l“M(}x.E _ | ) L o |
34 Hex. socket bolt M3x6
35 Hex. nut M5
36 Hex. socket t;olt MISXIB o a I o ]
3T Hex. soeket holt MEx 20
38 L Meesmeetecsmexs L]
K Hex. socket bolt M4 x 15
4 3 Hex, oul M8
41 ) —_He;( s.ockel l;oll M_5><20 __AI o -
4 2 Flush screw M3~ E I |
43 Hex, sockel bolt Md =25 h
44 - “Hex. bolt M&x 23
45 Hex. bolt Wd x40 i
1B TR0



42: Pantograph drive mechanism(V-Direction) I —

- 25__

moDeL BEAT

802 ve |
Mgoa ¥ S




42 Pantograph drive mechanism (V-Direction) II

ITEM LIST e DESCRIPT I ON Ty E ¥ A R K
1 HP4&8351 . Bearing pin a ssy 8 1I
2 HPAB38TC Bearing pin a'ss ) .
T KU :1.8 180G V-Relier t;ase ToM-30: - N ) 1
—_“"-'1 HP 48 ;3 s 0 Ho]lPr pln a S;-:ﬁ"'"————-“-‘--‘-- , 4 N
5 HP482940 ;T1mlng belt rack (5 P2 i
_____ i OAS 020088 T:mlng hr'i‘ ’S'JJ%‘.{ZCM 1 N
P . o - —_— A
TITHP 182010 \["uld?rd.]! SL- 1066 2
__8__\1_;.4 BZl140 5 Pu]se_;nle)r bracket V ] '
e S MT 70 P10 | Pulse motor 1193 445 1111 R N
e MT4 8 3 587 Puise moter coupling bush B o _ 1 _
1_ i- .H Hi &1 9__3_1 " Pufse motor LIJUU]IH£ 'l o ]
2 - Connecting ‘;haf! (g 13 ! R
__1_ 3. _‘_I-.I_;i_al 814 F;U cCiamping collar .9 o o 1
14 "H Pagz f-J-“.fil 0 | Pantopraph driving putley iBear: SZM :
15 [WM183210 | Hy-tuide ;e;r_};[ﬁe?_ﬁracm -
16 ; '\ 901 JU ) T\eedle hearlng TLAZD.E ! 1 -
__"_ HH J.TEIHQ T ?Pulse motor connecting shaft collar ! L. ) i
D8 MTa 231 3] i"."--[}uide rail base istroke 4307 1
| l_.Q _\-I :\ q <; (G- J D I rride rait_“l;as.e spac;r o o 2
20 IMT46020 1 'x Pantograph origin point rail o - ]
21 'MT 1802 5 Z Cy-Pantograph urlgm iJ[]]Tt[ magnet bra[kLL 1
232 ﬁ. '9_’“I 22028 |Magnpl M- 1”" N 1 l
o MT460240 RSOC Brackel Y, RS
24 AUCH 2024 Switch BS 001 L1
TE , HH r-l_H_"z Do ]| H (uide fat -|:n|lle:. bracket o ) _l . 1. : o
25 FH482110 Pulley shaft bolt cap o]
27 A9C:i2052 ERing (3100 - 2 j
7oA H-P.-4 8238 n_! Pantograph r'r1;;_|;u_1.e» ffﬂnt' SaM - 2_“'&- o ]
f“ﬂ HH4 81991 éT]m_t.;l_é“bulie} shaft 2,
10 CHew. boll Mex40 !
.S 1 KIT_l £ 02 TO_ Plate nut M3 o 1 !
32 | KNSBOOB 1 Rait base felt SR 100X38xE 2 |
33 Hex, oot M5 _ o B - i )
‘R [Hex. socket nolt Mixs o ]
Tfn “Hex. socket hu]t M5 x :
_.3 G _— - l Hﬂi_ﬂ?ke[ hol_t \{“Xlﬂ - -
37 L Hex. socket bolt Mi»15
_;8 o Hex. socket bolt '\dd><2ﬂ M_ﬂ;_ '
. B N E__.___ — : - e
i 0 Rex. socket set screw Mox 8 '
s 1 Hex. SGCK;_B;}II_H&X&C S ___.—_ : o
4 2 Truss screw M3ixs
13 Truss 5Lr_t=u_\u~ 8__ - . o -
1 4 Hex. mcke' bolt M4 23 ’ ,
[ .= lex helt MIx25 - S ]
| FRIT. 00



|

43 Control system (BEAT-802)

MoDEL BEAT Mggg -Y5—

- 27 —



28 -

3 Control system (BEAT-802) 1
ITEM: LI ST N, DESCRIPT I DN iD'TYér R E M R K
1 EEANO 1 8A1 SMT Controller 1
2 MT511270S¥ Controller fixing base 1 o
3 'MT5112:0 Controller fixing pipe i 1 o
4 MT 516 622 1| Cable du-r._l_“”;'\'ul o 1 |
5| FAB 11096 BEAT_Nofuse brak-enr” - L N
_b E BNH() 5 80 | 50U Control mother board ?'_JZIJ-Z_JU(} ) 1
T E BN oGBD00 SEU_.Memory mol.ﬁ.er. board iTDIEIC_I-E:’;DG : !
§ IEBNOOG20 | SI Control board (7026-21007 1
1 EBNODODEBSD SOU Power board (7020 22037 - 1 R
1o | | Hex. socket bolt MBx30 o o
__l_l.“ﬁ-ﬁ 0noé 4.0- ! Stepﬁ--i:g Lnolhe;' drive board 77020 2800"\.- o |
12 |EBNOOSFAO ! SDU Driver mother board £7020-2700% 2
13 |MTS510631 |Cable duct N2 1, o
14 Tapping screw M4 =25 L o
15 [EANDIGA2 |Driver SO0 - ) !
16 |E AN- 01 9A35 |82 Transformer [1F) 1 ]
17 |KF530160 | Switchbar - |
18 |KF5301 70! Switch bar cap 2
19 ;KC530244 !Bar switch bracket 5 Cylinder; 2
20 }F 53 [_} 1_.1 0. !.Push Enlton é;\;itch (Red} - o1
KF 330120 |Push botten switch iGreen’ S 1 R
2 l _K_CB 3 0_-2“3_0 Ba-r switch hr;c_ke_t (L,. Cylinder) 4
22 KFS3015G | Push botton switeh cap 2
Z_S_L .E“BIN 00670 FUTABA_i line indicater pipe (M40SDDZE) 1
24 | EB NU U._ﬁ ._ES--U_Z_FTHTF\BA 2 line” II'IE]_I_Cd_T.E_I' pipe (H.?UESDOB[I,‘- o 1 B
25 i EBNGIE9O0 : SMT Keyboard (70D20-7300; I
26 EBNODTOL |SMT Contrel beard (7020 72600 t
27 EBNOOT7 10 |SNPSUboard (7020-72100 ER
28 MT520490 | Box N 1
29 I: 9Z100022 |FM 35 With reader _ 1
30 [ Agfg12z211 Ca-s_-t.E.:r. 58YN123 ] 1 T
31 Hex., bolt MEx 15
32 Hex, boll Mix15H
3 3_ - _H_E..x., n.u.t ” . R, e - . —
34 Hex. nut M8
1 l
LIBT. 60




II

' Control system (BEAT-MS802)

ey
I\_ 3/

]

) \“\..‘_./"/.
mooeL BEAT M

YS—

802 _
BOZ

29 -



33 Control system (BEAT-M802) II

ITEMi LIST N DESCRIPT I ON oY R E M A R K

L | EAND 1 TA0 |STX Controller )

2 MTs:ii122¢0 " STX lerol[er .I'l!(].l.'tg'_h.;t" o _ 1 | T
___“1.3“ ]_\I_I_ﬁ_l 14 0 . Controller fixing pipe S 1 o
'_A_i'i_T 5108 é 2 | Cable duct Kol B B ) _.___ )

s | EBNO1550 | 7000 3.5 tnch FOD 7011-1138) 2 o
i 5 » E B‘\ 3_3_5_8_0 i SOU Control mother board {T020-230G: | . T ) -

T BBNO 430 | SO0 Hemory board (DAB 3) 1 o

8 i EBNDDS 2 Oﬁ 5hL Conlnrol board (7020-2100; _ -
_Q__F_B_l\ n .'].6--5;-.0 SDU Power hoard (T020-2200; ! o -

10 EBNOL 360 | MFCOD HDD {7011-11393 o ! ) a

| 11 . EBNDD 6.4". U__.ae-ppmg mut;n.r__.r]rwmm a ) 2 T o
12 EBNODO360 | SO Driver mother board (7020-27000 1 o

B (MT5 106351 |Cuble duet we oo || B

14 EBNO1540 MOS0 D Contorol board (TELLDOI®Y .

1:5 . EAN 0t 6 A2 |Driver SDU E o T

[ 16 | EANO19AS | 802 Transformer 1P} ) - L

[ 17 [KFs3c160 |Barswiten o P o
_[_H_ KF33G6170 | Rar S'.'.'i_l:‘.h cap _2_ _______ L
198 KC 530 2 4 D Bar switch bracket S Cw]lndpr i |

_Z_D KF&53 O . 1 1 IPush"ho.t.ton switch \(S?l‘] (Red: : !

'KF 530 20 P Push bolfen switch MS219 (Green’ o " 1- : B B

_.2“‘. FKC :.n.m:?_l:)_'? 30| Bar swllch ]J_I'_El.f;-k_Pl_kL F\Ilndpr _ 4
22 K._‘;; antla 0___P-u_<;h bollon switch EEI;““ S 2

w2“3 MT 5 112440 ‘ ST\ Lontrnller fl\mg spacer . | o

’_2.4 E.BN CGT20 ] STX Mother board {7020-1300} - - i___ -

25 EBNO0OQG S0 |FUTABA 2 indicater {M2025003C) ! l
26 |EBNOOT30|SX Control board (7020-1260) | -
27 TEBNOOT40|STX Kevboard (7020-1400% ) N
H_l.Z_.B ‘ EBNODT G0 ; MFOO0 CPU board <7011-0014% _ I .
| z 9 Hex. nut Mi0 -
30 _ Hex. nut MB _ _ o
31 _. o Hex. socket bnll ME = 3C o
| 32 HEX._.I_ILI{ i3 N o o
B - —_ _
33 Tapplng screw Mix 20 i
34| FA 91 104§ 6_ REAT nofuse hrakpr_ - | -

r3 S99 0HO0O2CG BECS EIP 14 inch _ _ 1_ i o
368 I:Al\ 33_8_*\_—0 BEAT Mf[l(,ﬂ STX. SOU set l ) -

[ ITIFAS T L1 2 MTGO0 BECS-P i MK-Mouse 2: _ ] -
3HITEBNOL S5 10 MO0 Keyhoard uoil I.”r'Ell“_: 4501 l_ S o
39 EBNODS&84DO L{mnpcmr hoarr! LT011-43000 o 1 -
40 EBNXND G-T 70 Mrﬁﬂﬂ Monitor B/F board_"?Dl1-0015',‘-_“”“ B 1 I B
_’1 1 | L BN N08 350 -MIG00 Power swurce untt “?Ull oo 3 1 _ o

[ 42 TEBNOD OS50 | MIOUD BECS Punching 156 NBP board 1 - N
4 3 E_B-..\' n1s3 D_ M7000 (F board 18211-7C30: _1— o

_4 4-{-EBNOUT g 0 | M¥000 }ID!} I/F buard AL 1__001 ] ! B T







1% Contro! system (BEAT-M802) I

I TEM

LIST M |
$51EBNOQOSE 30

DESCRIPT I 0N Ty -
M7200 IN-out 1F board (7311-2200 : l '

4 € , EBNOI 20 !M?UGO Mogse-001 board 7011 1150: ' 1
I - . i
i i
—_ !- —_— —_—— —— . p——— —_— —_—— — . P
: - . 1_ _ _ . .
| _ el i
] o —— . o
| :
——— = - e
i - _ ’ '
’ | : i
- i —_— - — —_ -
i . _—
_ _l _ e ;
I H
- | — . — e ]
% |
..... _ J |
! | T B
L i
1
, N N : - _ ) — -
...... —_ J— i_ v — —_ JR— - —]
— — - — - —_— |
| _ . - _ 4
I i
I H
! ; _ ,__ _ _ _ — —
—
_ - - ,__Ji__. T —
| |
— i _ _ _. . —
I y . - | |
— | i
S e = i - _]
i ;
— 4 i _— _ - _ - . _ S __ _
I : |
| - e — i
N — I N S —
|




F‘6Mucﬂm~

B

14 Thread cutting mechanism [-—

mooEL BEAT 802 -YS—

Moz




44 Thread cutting mechanism |

| TEM LIST Mg DESCRIPTI1LON lO'TY: R E M A R K
1 [A93356071 2 ' Rotary solenoid (3FEL3G 35x 3 % B x §: C
21 AQ0580C08 |Rotary solenpid "3ER25 W3Ix I X B x 8 o ]
3 K(E 2719870 :Solenn_j_d- slay o - 1 o o
i 4 TKN2T 1651 iStopper er-:-cm]lric 2 T
H_—.;’; KNZ "r'“l 66 2 méccentrin: c;*;'nz.'_r_ - S _—_hE_—- |
6] KC27:850 Solenoid lever B 1 -
TiKCZT 10 4 | Sulennid I”ever A o ) 1 h
Lo - R . — R N N -
8 KL270360 |0rive rope 1
o |KC27:041 ! Conecting clamp Pl o
10'KC271031 |Hook drive rod o 1
|_’E- ] K_CETJ 0z 1_ .Hooh 1 o S ]
12 KC2T1009 | Upper thread culler.Lurning shaft l o |
_’l- 3 KL&T 703 B_ﬁ Needle p]?te. h - B B l_
[ 1 ¢ {KC27C960|Fixed cutter L S
? KL_““Z_TF.__I 22 D__Lt;'.;e.r”thread suppe;i stay '-’L!pﬁer)" Cwp o o ITI o
168 | KN2T1181 . Lower thread support stay :Lower) CMP ! i
17 ) Hex. nut M4 ) .
18 Fiush screw M3:<3 ) P N ]
H.l 9 KC2T709880 _Fixed cutter“s_et SCTEW o i I o
20 K_C- .2 TOG 5.0 Lonze;th.read cutter - “l_ _
21 17A9C01 3045 |Wave nagsher (W¥3® ' 1
22 | KC270970 Lower th.re.ad cutter turre! shafl 1
23| KC2Z2206€41 ;Bobbin case fining plate 1 ) ]
F KN 2_'?'_1_ 61 D._ Cutter”i:_i.x.ing plna-g. - 1
28 |KN27 1602 Lpper thread cutter o o 1_ o -
HHQ_G Ad0120G0T7T .: Serew " G
_?_ ”__A_ S; 0l z_mu bush i."-i_BI[.J'E‘:’JB IGPD_L_ z !.
! . - - - —
28  KC27 1120 Lower thread cutter drive lever {lUpper; 1!
_S G KC2T7T1070D Lower thread cutter drive rod i 1 B
20 KC2711 30| Lower thread cutler drive lever {Lower: Lo o
KM KF.E 306 -ﬁ 0 coﬁnécti:;_ﬁe;r clamp HF&TBDQ_G; G2 o — _
_.3 20 Hex. sockel bottlon bolt M3x§ _ -
_BT B _. Hex. st;c_ket bol.t MTX 1.8 N _
_é 4! Pan screw M3 3 ) |
35 :KLZ?CSQD Needle plate a’ ssy ) i B B o 1
36 . __He.x, sockFeI bolt"M:XS _
-3 7 Hex. uul M3 B o o o
38 Bex. socket hoit MAX10 - |
35 B - .I H?\: socket bolt MIx5 K N

BT S0



15 Thread cutting mechanism T—

J— 33 J—

moDeEL BEAT

BO2
Msoa

-Ys_.




15 Thread cutting mechanism II (N=Needle 0 ty}
ITEMi LIST M DESCRIPT I QN 0Ty R E M ARK
1 Truss screw MIxG :
2 Hex, socket bolt Mix12 a
___E__ I P ) L e . i . —
4 . Hex. nut M3 i
5 !Hex.. .;o_c_k.et set screw H1><8 S N i i - - B
_B : N -__Truas screw Md > Ig .__. _ S lL- . o
7 Set screw :SMB/§4 40 |
i Hex. socket hoit MJV ] - T S O
_9 o Pan scrow MAx8 o
_1 G A9058C L1 8 |Rotary solenoid 4ER6r a—.q KE%9: [
_1 1 K L.IZ_I?_C.J 68 1 . Thread away base __E—l_ o
_i 2 Hex. SU;H;IHIJ-C;!.I ,'-'ISXG_-_-__ I l '
13 ,KL270150 | Eccentric cover R
_1-?“[(_1_; .U 14 .0 Stopper eccentric ) —2_* )
£5 |KL270101  Thread away hook L i B
_lb‘gKLZTUlJUhLE‘H’r cunnpctlng p]n ' 2I
LT 1 _}E_L_Z_? 012 (, _Connertlng plate - 1 : o
13 | KL270t11¢Q —_T-t:read ama} qn]enmd lpwr - 1 )
T 0 G_D_.d,s“”_Ch. s ol et e e e e — | N
2e A9052 0" 2_8 Ltmli_;-\ﬁ_ch._I]mHK_R_Rm G331 ) I,
21 KLzioeohol Thread away hnnk guude ST _ 1 :r N o )
22 o Truss screw M2x 10 il
'2 FIKC27076 ) :Thread euppnrl apron LF a’ sgy 05 ' I : i
KGzi707860 Th;ead support Bpron LS a’ ssy -.“T-}- N . __I__i_
24|KC270283 | Thread swpport apron (5 S
KG2702282 Thread support apron 73 o ! L
_2 5 | KF 230580 Take up lever cerami.c- - NXI__
28 | KG2T7T0310 Thread support pin X1 _
271 |KCce7T 03 om._';*T-hread support clamp S ' TNx1|
_?8 K CZ T0Z271 Support spring o PNx
28T KC2T0D 2.9 2 Thrmd suppart block - - | N><1- B -
?{] KLz70000  Fixing base - : I “
[ 31 [KL270020 | Thread support slider Lo _
32 |KL2700 .‘i 0 Slide hasé_- - . o - S .} .1“_. - S
3: KLz2-T E)-?W_Driving.;.z-late ) o o F 1 o o
vi Aso1205e lime o m e e ! 4..; _ -
3-—5—— KLZ T ﬁ_C 10 Lewr turret pin o S ) : I
36 KLZ270¢0 50.‘ Solenoid leyer 1 -
37T |KLZ2T7TCO060 |Lever connecting plate ] T _ -
- ’38_?_2_";0 3 2..0.._,-;91111”1! spring o . . L h
?9_ KL27007¢C Solenoid stay o 1 -
—dU_ KC 2___(3 10 1. l.-S_u.Ien{de pin S - .- -_—J_ S
41_ A JO 580 l_g_“](ccp solennid-__-lbb P\IUSL' - 1 T
—42 1 KL 2 7 Oﬁ_lh-;_e;d hanger plate rotar} shaft o 1 . o
43 A0 13045 Wave mashermu’; S - - i

WL






45 Thread cutting mechanism II

LIST HNa DESCRIPTION SO TY R E % & R K

i KL 270430 Thread hanger plate fixing stay : N

IKL270420 Thread hanger driving pin | 1

-3

0440 . Rotary shaft [ixing slay ' 1 |

T
"KL 2704060 Thread hanger plate CMP !

P Truss screw Mix 7 o

: : Truss screw M3xgq :
'KL27c450 | Hook guide plate oy
i filex, nut M3
Hex. socket boll M23x8 |
|
_ N I - i . _ _
: | N _ _
_ - — . . . - L L _ . B
| |
- | J— - —
|
_ . — S - - _ __ __ b _ . _ 3
. i
| ol — _!_ —_
- . 1| —
I

|
|
|
|
|
B
O
|
i
i
!

B R T
S B U ) SR




' Thread cutting drive mechanism 11—

6

4

—

4

mooEL BEAT Mggg ~YS—




46 Thread cutting drive mechanism [

ITEM% LIST N DESCRIPTION oTY R E M A R K
I CKC27 14410 |Drive service cover 1
2 KC3 3_0 110 Look connecting -rod l
._"3 -' KCE-_[.].B 10 . Héx. Ennnect-_i ng bar L.‘ - L - )
i Hex. socket dolt MGX’ZU o o
g Ao 20012 _U-nibal-]“_j“r.)-int RB'“ PR-67 : o
§: KC33018 C“ Collar (@ 0 _ - i_q_ ]
i 7 I{?Z.T 1-1 4 ¢ Motor lever - !
B IKN272350 Dr.i-ve pin_m 1
9“ Hew, sockel set screw M5">-<6. o I S _ ]
1D K(,: 271172 Dr.i.ve“;m o 1
-~—1—-1 KC211 l_gﬂlu. Molor lever turret shaftm o 1
12 A9 DSEU 05 | Micro switch (¥ DIGL2Z55; 1
3 ] “;i'.russ“s_gré-w M3><l5 M3 20 ! | o
P4 Hex. socket sel scrow M5 E
A KCE2T 116 2 ¢ Motor bracket ) T o 1__ a -
1B PHex.nut M8
17T KC271430 !Motor specer f - 1
18 ,A90 B’) 0 26 | Reversiblte motor RM HGASPEAATARH D3G: .
19 Hex. socket hn]l._. MSXSD_-___H."_.
_2_0— o Screw \(4><C
21, Hex.nut M6 T
22 KN271712 Motm; bracket cover 1
23 Truss screw M3 XG§
24 - | Pan écrew MS'X.B;““ o o T
25 KNZ2ZT1 800 Dbrive lever vollar 1
28 Nut (€} M4 .
|
e S S -
i1Bv. 50




] 9

)
i
0

i

N

f

BNOO 8 4

E

 EBNDO O 8

FEBNO D

6

o

4

3 6

2

H [
| L L ] | T
i i i '
| v Lo | | __
= 1 1 i i | 1 . i i '
H o e e IIeE R =T IR TeT BUET R IO ol N B ol B S|~ lmim| | @i =~ a|lca|inlm i, |t~ | D~ oG
! ;
H ]._ b -t — — —_— — — o - — — m —_— — —_— — [n ¥ [ | e | ﬁé_ﬁ/_ fnd | =1 =4 (s | N |
: X i ; 1
: : : i
i H H '
i | I i
- PR d e — RO j —. H I . 3 t
, | . | | |
= . . i ;
— | i | !
i DI e | DD (0|0 D | D O D | DSy O |0 S| so)cin| 20l | n|mlor | ool | S nU__,.H [
. ' ) i ! | " '
unU\ o lenea | —~lonicg | oapen|on ool JQH?_“S n,,__nd 1 )__o.u I R [ R N N IR R R AR R A e R e N
= ! ; ! H I P
= | - | e | e
—_— 1 i _ _ 4 ; " i R Lo [
. 1 i H . |
! o o o Nlmi oo — M o | oo | oo oo S| o ol ool ol ol of o
i . | i : . .
= =S L - I - B ol ol I o ol B o A ol I o I o =T I~ B ="= i I~ T IS T I e T R B T B S Fo I = N SRR~ RN~ <R I IESS RS T E A IR S I
: i I X ; I :
| = o ocio|jlowleclioji~-'a|laicc mjwnlimlin 0o |o oo e oo ool e te == =it |t~ | b
H . . i : H i
. : N . i i |
[N wloiolo|@|lm —lalea —|lAamo|lo oalo|looc|lo|lcoc|lo|lo o|ls|lolesleao|lecclio|le|locs] o
P 1 H H . N N H .
L i : r : ! : ! X
o 17 L e L e _ _— [ o) i e I v o) fane) = | \.Upn" = [ jaiite) [aime R ) = o _U_.U = o) — Fowe B e U".“ foy
2 : . E | .
: : R . . : . - S I . . . R . R S R T |- e 1
., = SRR N =R R A B DR ah R Al Il D Il I D I Bl IV Dl Dl IVl Dol Bl Bl Dl ol -l el B Rl
. : ! b i ! ! 1
A =y m|lo @ |m| o || e || MO an Mot a'msleemein|m
N . ' ' I : _ . : | .
; - e e | e =D | [ | Y E_F fod | [ - fod | E_E AR e e AR VRN R R CA RIS RS2 ARG N RS R £ 43
. - [N R SV S S ARV AU IO VNN NPT N I N K T S R SO S ¥ s s " R I
: : _ i T S S : [ S o S T
, i | . | _ ) |
| i I ! | |
H | ! _
m it~ | =ml—=leo olom|o|—~ = oo |o o .,r_:u A R el R e N =l I i e R R Rl R R RN
! h
” [nied [ ] — —_— (2] L) ) () [t | (R M_ 17 ] " ot | [ () [N | [Be=) [ | [ fam] Lo B | ot -t 15 o
i B ;
H : |
P H ' .
. !
—_— —_ —. —_ ..—I - I .
H 1 .
m : ; i i .
L [=-=1 oo . olo!lDy e ool sl | o oo™ fUMI_. SR R R =R ) un._.l = v | o
! : H )
% —_— o I — | == = — = o e | far] ! — et o o | — — i —lm —_ e e | e |
a. _ !
| J ! i
| | . _ 1
[ _ 4 .
I
L) [N = — - o«d [ o [a] 1] 1 —i =] il _ (=] Tl i 1 - oD — L | ol _ L] o . o () - — _ =) — [l — [Tyl 7 [N — [an] o
: I
B=a =] |~ lcdlg i Wlw | = n|o|c|loio|lo|o oMo . ||| —|f—~[wo|o ol —=l—= o= ir|imlec|o
- _ : . '
[Te] O |lolo|loo|lolao alo|~—~lo|lo|loo|loo o|lojlalo|lo|lo|lo|le, |~ mlmliao|o o|lo oo
. : ! I | ; |
Mool o= || =t | == = || 2__?_ oot B BN | _../:)d [t IS T S R I RS | 2“9. [ B I T S N T N R T B o T e B e T T e
f— . ' H H | | | i
o|lo|la|l 1t | e [ == = | | e — Il_A.I.. — | — .l_.ll l_l il | | e e 1_11 —_— = [ e | = e [
7] . : : i '
. I H
: ) i : : | ! i ! :
|| N o =2 L L s Du_nv [o2 3w S =R = o 3 (e P I~ I e A B = A R = 3 I = S = n [ = S o ] Oun)_ﬂu am e |lm| ey | St : ..u,,.._g 979 [=n]
| | i } i ! . ; ;
_ i L i | _ H ! : s

§
5
4

9

2

0

0 0
2

2
A9052 00
5

A0

AT



_ _ _ T _ T _
. i : I | !
| _ _ _
H i ! . :
M sleo o= [ ov | oo | e .I._l wlmjem N —=|mim |- | mloiom o m|lojolm ole|xn e mle|w =l =|s Uiﬂ I~
” - oW | — ——| - P = =3 [Ny QS R DR R R, S N -SRI [P-N R g — — | =i
| : ;
| | _
- T . ..... ......—| ' - . -
= __ _ | |
- I
1 o oo |w | e )__2 w|w| oo|lola|r|lo|lmiv|l=w|le #|lo|=+|o|l=+ c|lw|c ujc|mlon|macr | mjo|ciie ca|oa| ™|z en |
. . 1 .
M. —_— = — - R Y N TR R NN VR VR PSR PV N PR e el el R T e A e R e B I I I I I I R I
= | |
— —— —_— - m——— _— . :A 4. . + oA
; ’ ! I
Slo|le o|lo|—|laols|s|lo|jle|colo—|—|—|oo|lo|a |~ SO S |ID N MO OS|D ool olo| oD SO
. i : : I :
Foaouw |- oo_q — i~ | —|o || = c|m|Mmic- |- |®w|ec|D P DD —|— | .I._),_ | —|Ww|t- @ |2 | — |0 | |—|ee |
iolo|lc|lo|lml—mi—|sd calm| ™Moo ||l o|leo|lala|lom G.;ﬂ ol | — |l = = = = = e | - = 4_1& -+ | M S| —
| i :
ol o|lo|lole o|lcolo|le o|lo|s|—|—|—m]l—|—]|— —|— ||| 3| — | — — | ==~ ]| — 1.171 —_ == ==
B~ i i . N
. ' H : !
e R el B e e e B B e e R e R R R Rl ol Rl Rl R R el - A Rl Bl Bl Rl e B
] | ' _ ! : :
[N e I SN =N T I T I O et Tt B o T I 3 et B T I T B T =S O B B B T A T T - T B IR N o - (R T e T o O o I 2N T = I - T e TR T I VR oY ) = T (= T B R W I
. [ i :
LBBBBBBBBB.BBB_BBHHHHHHH_HHHHH_HPP;PPPPPPPPPPPPPP_PP
ol Hewll Hooli e s iie ol Huoll Reoliia sl Juviif sl Jurl Suvll Raul unll o ol Joull Joull Jooll funl e ol Rangiiya ol [ i e wifia oy s olie ol a0 Ha otie ol Nao R ol Bu oo e Baoiie ol e ol ol e ol lu ol [0 D e ol Jlo
: : : : i .
| _ _
— _ |
N-I!‘. LN | foe o [ o e A ] - L (Yo} =t r— foage I ) oo — [ =] 2 — | ] = [ X T e v %] fa B [ e S [ I I e - Pl Lo I = o o B o ) = = | = fas] | = L = _ — fon]
1 H
S o im | —_ oo lioa| — | o = | : -l o ) [ QU U ) [P - {0 e w0 n g
r i
| s | :
| :
i _q | |
! _ _ ! 1 _ |
2! L : \_ .
ey oo .U_ﬂ__U olao|lw|lo|aolo|le ol ool ol clolo o|o o o e ol oo @|lo|o oo o|s|w o ol |lo
: . H . 1
. 1 .
N, Toen oo oTies | oo fon | oo o — | e e e R e el K ] 1I_| —_— o e o | = e | — —_ - = | —
: . 4 I | !
a __ | : _ | | i |
4 1 - - . T — —— —— _ ..|.|_'|.. J— . |+ - i
i ' N H |
o olc|lo|lo|lc oo o|lo ™ o|loc|lo o oc|lo|l— —|l—mlo—=lw o|lAlmloc o~ —~|looc|loo o|lolo|lac|looc|looc|o
. I ' i ’ i : m “ _
Sloml—|n|lm|+ o @ o= =0 ]|= 3 — ||, - oo_OumU — el == ™ | minlo |- | o | — o el
. : ! :
— =2l || il — == — 2_2 [ I ] 3_3 eI e B R A R e Tl B s S I N T B L U B R R A ) _1,__3 .O_nU = e T e e o I
| ! ! | i I
_ el = — e = oo ool ciojo|la|lo o|lo|lole oo Uiﬂ ocioc|lojlo oc|loao|lo|lo|ls|looc|o
= i X ! . .
" U_U o |lolo|lo|la|D —|—| =m0 5.3“3 el m|m|emlom|om e|mmlies mmlem ooz |mion|emlon oofon on|oz|cojon | = imr | -
| ! i i : :

3 * + - . H . . - . 1
INihNN.ﬁNNhﬂgﬂuzzuz S I IS R S R R R - B e It S S A e R R B R e N N A RS R R R e SRS
LBHBBBBBBmB_AAAB.BBBBB\BﬁiBBB_BBWBBBBBBP)*BBB"BBBB_BBB_BB“BB

) : 1 : ! ! ! —

E.EE“EEEE_E_FFFH__HH_HHHHM_HHHiHHHHHWH_HHH_HHHHH.HH_HHHHI_HH
| H i : : |
. | i ! i I |




ITEM

3
3
4
6
0
-
4
9

4
2
2
2

[t I Lo B I o B~ o)

| PAGEYe

No.

LEST

1
0 - PR
1
1

l
2
3
1
l
1

[TEM

PAGE %o

2
4

Yo,

LIST

™S || o || || oS N > | o w | = [N N = - - ==}
! . ; ; .
el TR e e 0% | 00| o om e oo || |on o | o Al Ao W o] — - — e — — —
1 1
7 ; f -
m ; ! | :
S| = || o, == | = | — ola|lo'c|l—|m—m|—, = — | clo|loo|lo —~|lolco|loio|o|o|e ==
. | : : | [='a]
— st |- || S| - 0 || w o= = |ca|on| =]~ = | wo | e | |m | mlo|=|wio|lo| —|m, oo |
1 " "
H 1 [
= il Rl R IR B~ RS RV - D | o | o || oo —_— = = - olole| | —jr| === | =™ | S| =
: : i
S l=a o9 .I._nU oo o | oo O O[S = | = e R el e e [ D | S O | D oo|lolo|le ol =
. : 1 i : ! [yt
N N N RN R N L ol e = |t=|t= b= b= |b=|0= = T |t | b Bl I W oS B e = ool R=c T N e e B T - P
; : . ’ i
B e L R = Y = B~ B o e I =S N B B I o I o (s o I 8 L B I I o B S el e e | e e | 0o | o, e o | 0D o oD | o | BT o
L uloiv|o|o; 7 m _ m iR
. _ LI IO e SARGRRG RS EEOREGRRGERG OO |Q DIV IDILIL DO o ]
: _ _ ) : m
o o A A I A Il R o I ol B N R R A RS NG| | X ol IR VS g RV Vol ool IRV B R 2R o o R N 4
. ; .
b i . . _. R DU .. . | . S
: _ m m " ; ;
oo | W d.._] I o Y- —|m o oo ;| o | ¢ @ | v o = = = R T T o O N
oo - — ! Cod | = o —_ | — —_ - |a|—: —_ | — R
1 . N
: ;
H _ﬁ '
—_—— S TR . H i
_ m
= | el o = o | = o oo | oo e} = » =] |
I
oS SR I I I IS o e S B o S N — [ —_— : — —_ j— — —_ ] —
i ! !
| : X
__|.. . o . ! . . .
UDU_GUUUUU.UIUOU o | o |2 o o|locgle|lo|lojocjo|la|l— o|lo|looc|lo|lae —|lolo|laoo|laloc|la|o
_ . . i "
— ===l |io, c|lo|lm || —|e=|t-|d @~ -, 0| oo m|m = w o === || oo ||| | W w©
oo o|loca|a|jea|le|lao|leo|l—mlo|lele | ~|o|o S alolaldla]l |- m || oo ||l oo~ ola|la|lae|o
I : i
D™ NN e NN ;e ;|2 o|e| oo o olo o|lo|lolc|la|lolo o|lolo|lojlo|loo|la|loe|lo|la|lale|o
i : : i
i | . : !
0D, 0C | M0 eS| o0 (0,00 || |||l — = | =™ eaim|;m em|om|enlen|om|en 3_3 e R T I A I T T T I Ve W T W T
| i ) . : _ _
4_4 A R R R R R R N I O I SN I N N W crloa o ea | |eufoa|mi|oa|emloa|eu o |eu|ou || |caica|calea|ea|ea|e
i : . X I
[ WILl = Py [ xS i W) P 5 PR o WS (K I I o Y Y T 6 TR (N o TP N P e B s o M s s B o i e'a aaliiong NasiuyssQRasRRasRNaspasgNssangssgNaaiasasloalJasisalgas] mlamAaln /|
—_ _ i _ “ !
Eape S it o) Jung soliyany basy foal e n) flunl fank Bu oy fasR-ay | I J o) K_K ool I R o ol B o I R A I 2R A I o I o e e | e e




1
| |
: H |
M.nU fom g e I A B I B Nl I e = Y (e T e R o e e ) ] 30116_33.4.301 T.,b.n_. ||| — | | e | = | S| oo T | ]
. i H
W.._?néznén/_llll l_.l [ TN T I X T o I I N — = | | — ol oo | - - | o [N ] [T B T o B s ) R
. H ! i . ’
i .
: |
— | _ — i .
|
2 ” | |
w|Tle|lo o|ojw o|lw c|lo|lvw|leo|wiNn|lca|lr o= w|lsloc|lv|lo|w|v|le v|lo|w|o|o .Hu_n.u il Il Bl el Rl il el Al Rl R
M mjoa|on ma|mled | ||| = m = m e | =] = i —_ on | en
o : | :
. _ i
— ol ol o|lo co|lo|o|lo|lo c|lo|ln o|lo cla|lon|lololcle o|lo|lo|lo|lo|leclo|lo|o|lo|lo|lo|lo|lei—-locolo
) ' : i ‘
Sl=— ™|y || |~ - o || — e~ oo — Wi [t |t = =[Oy | = 1a o= O (|0 = S| —
— == === | mi= |||l ool o _,.;I. N~ m = lololc o|lo|lo|le ol ola|lm|m|—~|—|=N|oo|lo. ol
. UUU__DUUUG_GUUUU_IUUUU_U.UIUUUUUUUUUU"UUUUUUU_UUUUUUG
ot ! | . !
P e el Iac ISl Bl e Bacl Iacial Bl e el Bl RN e ol B A el R B R R BN N R R N RN RS R R N S R e N o R R R N - I N el I STl e i
: ! .
N T T Ve I T R PR U IS Vo R I P B BV R 2 VT o =S T B S O oS T N I N e S e O T il B IS I B T AU T I B T o T e T B S O O A I oo T N ) B ) o T S I R 8 PR U B o8 S
.o | . ; i
e e | e e [ e | | SO S OO OO G_GGG.LLLLLLLLLLL_LLLLLLLLLLL.LL
1 H ; : ! : ’ '
hKK_hKK.K KTEKKK.K.KKKKK_KKKKKKKKmKKKK.KKKKKKKKKKKKKKK
Y B N S ._ L : 5 S N A : : . . - S N
" - : —_— S | N . I I 1 —
i _ : _
7 | 7 “ i .
= . i
[y | SN om Sﬁﬁf E=A R eI e R N = e = I ol e N I S e N B N oo T o R Y W o T B o s e T - T - N = Y s I E B = I =2 N [ S v D Yo e < = L PR e R [ s e
” Vo | g e~ N I IR B R - T I T o T T o O P B IR T I R R T e S O e N o T e o O I S o B T B = e B e B I S 8 T I T R _4 =r | o3
.
; |
. . b
@=L T | T TN | DX O |0 | S| | DD DD || 00| oD | ool W00 o || O || OO || Do | oD oo, w0
M.O)L R B B T B T I B T vt I oo R e I e T o B B e B : Ll Bl s B B S e | e [ et | = e | = e | — ]
=o' )
PR i H— — S — ]
_ | : ;
o S| Do o|lolo|lo| o o|lo|lo|jla|le ol o o|lo _U_G ocljlo|lo o|lo|lo|lo|lo|ooc|lo|loo|lo|oclo|ls m|lojo| oSS U_nU |-
umli...l.ml.l._bm_b 4“3344333_7:91.48780013458208003345“67123Um081
- . ' i !
! ! ! .
s |m|w|jwlew|ce il —lcg || (=l | N | e | e ||| o|lo|leo|olo|le ealao|la|lm m|e| —
! i | :
TUOUUUUHUDOUO.UUG_G_U o.ololo|lo|lo|lo|o|loclo|lolo|la|lelolo|loo|loio| o o|lo|lb | o|o |
1 ! H
el el el el el G Rl el el 3.3222m22222223333333333333_3 cafen e |on| = || m
. 1
! | . ;
R = B =l - N B -] 374_5 [ I Vo B T B B P B o B o 8 o N o T B P o P T T 0 T I~ 0 o T B SR T T o T o O O o I o8 T o8 T o R o o o Y o8 T loa|en o
N i H i
. i ' ' !
AT ARG RGRNGERERRONEEERS] CvCCCEFFiF_FFFFFFFFFFFFFFF.FFFFFFF_FFFF_FFF
o g [ A I AR R o R o g g ol <Rl ol Bl ol ol B el ol (Yo R ¥l ool Vol (ol Yol (ol (R o ol Yol JF ol Vol Yol Yol ol ol ol [ o [ Vo Vs
| i : | .

— 40 —



_!.

MT |
I

3
1

2018
0

SR = A

m_ Pl
= . ! i :
72a — @i = ===l = e o N e s || oMo mmlao|lwo|— N N = e
Elen|— ™ leaten o e [ — || — N N el s B e il
. | .
| H
» ) I ey AL L. o] 4 d_ 1 P
= _ : :
| olo|lo|lo|wlwe|lo|olw|w === || lo o|= ||| | = | | e |
M ey | =l en | taou |y | | ' el S R I I =S B T N
= :
I
o~ o|l~lacloo|olT|T lalo|le oo U_U = U_U ol = | — o|l—~|—~|lo|lc o|la|o|m
! =S N :
]
.Nm.m.loO),_“Qu mu:d“_T._T =N TR TN Nl el S R N S 0_13099_4 = oo | o |~ ||| e | w |- |
i : S-S
o| =l lor ouied | =l ;i wien | = 4_1 R = - R el e R e R
i ! i :
e =D e e | e U_ﬂu T = olo|lole|moclo|lc|loie M| —=ia e === =] —~] l_.l.
o« |- :
; X | :
oo fE L e el e A A N - i A R R A N - B T R =T = = B I = R e e B B B B R l_.l.
! ! = : i
t|mm e |enien| e ,,...1“.4. - St [ NI U (U U (PRI (PN TR PSS S [N R PR S (VPR S (U (U (P D (PO [ -
1
Y e B in s b B IS R Rl i I B D IU LR O R R ol ol R ol [l R R R S R A A R el R N e R R N I e R N S
s . : :
D R . L. - Ao I L PP S . POV VRN MV B L _ ds
i i : ;
| | |
m_l M om0 =@ == || F|m ol |- N |l ol ol wlal=|o|ey e
f | I . ! .
Elen|m vl e ima|=|atim| =l = =] — e R .4_._.._,4. =l ez N e B N e R R :
“ . i |
: : i
- —— : _ — .
m i | . _ i ! .
Eu4144_4444_411444429_2 e B R N - o T - Bl e T (oo RS ) N B I I 0 ¥ I B =
; | : : .
o, . ; ' | ! | I : _ :
L d._ . — . R S P o i
i m : “ 7
UUUWDUUHI.I..IDUU.UUUmﬂ._UﬂUGUU_DU”UU“UU_U«U]U?_CU]? S
Sl mle|l- s|lo|c|miaim|rmloloie co|lo —|Mielw|w&o|lclwr onn|lo e —|n|o —_y
. _ . .
o oc|loo|lolo s | o|l—|mlml—=|lml=lmemln o= 2wl wln|o|la|lo olml—"u|lwe wiwolio|i-x
clo|lojla oclecio|lo|lc|la|laca|o|lo|lo|laolo o ol ojlojo|o|lojo|lo|a|la ol afem | =~ = | =1~
— _ m ;
e | i (== = = o= = | = = = | = | =l e= = == = |t=t == |t~ = || on 3 e = |t~ |1~ e e L
; : ;
R IS T B I N R N 2__2 alou|oa | gl |ica|es |0 Ml ™Nlen|ca|om ' ealonion || calmalecad|so|ecd ma
' | B |
H i [ p -. — ! -
LLLL_LLLMLLLLLLL.LLLL_LLMI.LLLLLLLLLNNNN.NN_NNHN
' . i
prall K_K A A A A A R AR A E A R g e R e o o o o R o K_K |
! | ; ! ! ;

== R o
—-— —_

—_— —
Lyah I R .11
wiwo!m
_2”.0._ o
— — | —
=B
Ll e B B
.NA_.\.. -
L= =20 Lo B e o
o~ — -

I

[ I i e i Y e
17 ..4..._0
(eI R N B |
-~ | =
~ oz | e
™o | em
AP
|

d

1

Y

086 1

CMT
M T
"M T 3

3 0
noo a2

303

KN48006

3

!

100
400

KN 480

0010

1

2

1

)

Z

KU




T 1 T
M_ | 1 B 1
H | |
= ! i i i m :
23] i _
= i
! _ _
| |
—— i _ — b e S S i 5 - i +
i .
= .
et :
45 : ! . :
ot ! i :
=1 _ : ! _
=5 ! . i H !
! : [ : : i
o 4 - i " P — SRR W | i L -— - .
i : ; : | ;
- I i ! i :
I i ! i ; !
= ; ! ! |
= | . . i !
= “ | _ ] _ | m
. H . 1
I : H ! : I
= ; 1 | i ! ! ; _ i
= , 1 ! i . _ ; _ : | |
—_ ! _ : i : m . oo _
2} : i | ; i i | _
- i ! ! |
- ] : | i
— i
—3 | _ | '
| .
i ! |
- i . :
Aaarnm —- _.. . — |4_ — = demrnml L —————— — + - — L_ —
1 . . 1 1
: ; i ; : i ! _
| e oo — = |l 1.1_4 oo S| @|wmi-io|n|eio|—ic|e| w3 m | ol @ ™| eP ™, 03 e |0
. | H H ? B
; i ! : i . ! :
” j e | | ._../_7_..;_ - — i S| = [y Qe pu— 1 o N
. i ' ! 1 |
] H '
. —— L S (SR A ENN B [ - . - S
i | : i |
o | ' ! H
= ! . : _
! hc R R R NS R =R ) wl=r|w o = |w|e Sl ||+ v cocio| o w|lo|loic|wo H_ﬂ (== - =T e
: i i ; ! | !
w by — —_— Lol BEoed BE RSN o Ol O ] o1 Sa B e | fnt I L | [t} [t I o | [t I e I o B v R o | o o & o B B B e B R SN | _ L R _ e B v I et | —
(=N : H _ !
. " oo R - | N | i !
. : i | | 1
' H ! . | i
{0 It R N ] O D=2 oS i N, - D ool ||y o —m|l=l—m]—= eS| o c|lois|lo|la|o
i _ . _ ; i i
m_o‘u — T — 9_9 e e R R R R e e e el Il B L= =R IRl I R To = = I e R I el B =R =) .l_.l. [ I I R e T e g R
i 1 : | i . i
: H . 1 . i
— | T3 - o] _ - oC fam= T e B o | o1 foa B o I et | [ua | — — —_— — — | oD — | T , [au i B sa | [ e e S ol o ffem I el ) ) [~ | &) u (o} [ I | [t B B o RS B el | o]
: |
i ; . : !
= | = | 0_0nUUﬂﬂ.ﬂﬂ.ﬂﬂﬂUrl.nUGUUO.H_SSOJ_SQOU.UUUUUlwllllUSSU
e ' H .
. i
R Rl R — == i in]o| oo, ||| - _.r8888_8 uooo_oo —_——] = = = l_l.l_ — == == ™o o | -
H : I i
N e B N - e =l e T I T el e B B I T T B T B R T I BT .a..m.J.n el R N TR T N T e SR TS T B N TR N TN BT e AR IR I Il B R Rl e
1 : ! ; i !
. 4 E I ' : — b
h.‘\l.\.u_khh\l.\,_..\.\._\_\.X\_\.\.\._\u_.h NHR\NWRN‘N\.N\,\_\A—R B R I R I I I = S eca fh=S
] i ; ! | i i ;

J— 42_







